
Anaerobic Treatment of Low Strength Wastewater

by

Alice P .Y . Chung

Post Graduate Research Engineer

and

Michael K . Stenstrom

Associate Professor
and Principal Investigator

A final report to the Department of Energy

for Contract No . DE-FG03-80R-950030

Water Resources Program

University of California, Los Angeles

February 1982



ACKNOWLEDGEMENTS

The work herein was supported by the Department of Energy under

contract number DE-FG03-80R 950030 . Throughout the study, a number

of individuals helped and provided valuable assistance . The authors

are thankful to Mr . Adam Ng who analyzed the gas samples and Mr .

Jamshid Sadeghipour, who helped with the construction of the pilot
[...]
the biological solids onto the plastic media were also measured .

Several factors are recognized to determine the amount of solids

leaving the filter . A gradual accumulation of solids is usually

observed in the anaerobic filter during which the effluent suspended

solids remained low . It is only after the filter has reached its

maximum storage capacity would the effluent solids show an increase

(Chain, 1976) .

Finally, the reason for the low production of biogas can be

accounted for by two factors : 1) low organic loading rates (an average

of less than 40 ppm of TOC) ; and 2) a certain amount of methane was

lost through the effluent even though methane gas is considered to be

insoluble . Figure 18 presents the amount of methane that can be

5 5

indicator for

the amounts drained

DATE

when the sludge

each time :

VOLUME(t)

should be drained .

CONC .(mg/1)

Presented below are

TOTAL SOLIDS DRAINED

7/15 6 .91 1148 .9 10 .3 gm

9/22 5 .81 1944 .3 11 .3 gm

11/24 4 .31 2710 .6 11 .6 gm



00
0

Q
O
CCC o

U

O oLLJ o
U cu
W
J
J
OU CD0
W
Z
Q

wo~o
0

11

00

	

4

	

80.00

	

120.00

	

160 .00

	

200.00
TOC (PPM)

Figure 18 TheoreticalAmountof Methane Production

W=;-

5 6



theoretically collected versus the amount of incoming total organic

carbon (TOC, ppm) at 435 ml/min . (This is the theoretical flow rate

for 1 day retention time used in this study .) It is observed that no

methane is to be collected when total organic carbon is under 60 ppm.

The values shown are calculated using an effluent total organic carbon

as 5 ppm and 90% methane concentration at 1 .05 atmosphere .

Although not within the scope of this study, in the future there

is an interest to determine the lifetime, the toxic effects, and the

frequency of clogging for such a system, even though these have not

occurred throughout the six months of this study . Table 10 summarizes

these steps and presents some control measures .

57



Table 10 Indicators,CausesandControlofUnbalanced Anaerobic

Stabilization

Indicators of imbalance

1 . Drop in methane gas percent .

2 . Increase in volatile acid concentration .

3 . Drop in methane production .

4 . Drop in pH .

Factors causing imbalance

Temporary imbalance

1 . Sudden change in temperature .

2 . Sudden change in organic loading .

3 . Sudden change in nature of organics .

Prolonged imbalance

1 . Extreme drop in pH .

2 . Presence of toxic materials .

Steps to control imbalance

1 . Add alkaline material to maintain pH at about 6 .8 .

2 . Determine and correct cause of imbalance .

3 . Provide pH control until treatment returns to normal .

4 . Temporary terminate feeding .

5 . Reseed .

58



CHAPTER 6 .

ENGINEERING SIGNIFICANCE

6 .1 Introduction

In the planning of wastewater treatment facilities, small scale

or for rural and semirural communities, the system offered should

be inexpensive, reliable and environmentally sound to meet user's

needs . According to the 1970 U .S . census, 71 .1% of U .S .housing units

are sewered, 24 .5% are served septic tank systems and 4 .3% use other

methods (Department of Commerce, 1972) . Numerous smaller communities

and rural areas fall in the unsewered category .

In rural or semirural areas, homes are typically scattered .

This causes sewer costs to be dramatically higher than those in

larger communities . This effect is demonstrated in Figure 19 . From

the study of 16 community wastewater facilities in Oklahoma (Krishnan,

(1978), the cost of construction per customer decreases as the

number of customers per mile increases . Thus, if outlying sections

of the community are to be served only by extending sewers, the cost

of conventional facilities would become prohibitive, exceeding

$10,000 per household in capital costs (Kreissl, 1976) .

The wastewater generated from rural homes has been characterized

by several investigators (Bennett, 1975 ; Witt, 1975) . Rural waste-

water flows are measured to be between 500-1000 gallons per capita

per day . A 7 to 14-day study at five homes showed a tremendous varia-

bility both in flow and in the organic matters concentration (Figure20

and 21) . Since state and local codes prohibit surface discharge of

59



F

9s
600

F

gsF
400-

u
0
F

200-

0

1000-

800 .

M
s

0

	

10

	

20

	

30

	

40

	

50

	

60
CUSTOMERS PER MILE OF SEWER

Figure 19 CostofSewerConstructionPerCustomer .

(Studyof16Community WastewaterFacilities in

Oklahoma) (Krishnan, 1978)

60



W

O

0

AM
TIME OF DAY

6 1

PM

Figure 20 Daily Household Water Use .

(Bennett, 1975)



X
P
E
0
0
V

44000

40000

36000-

32000-

28000-

24000-

20000-

16000-

12000-

8000

4000

0
M 2

SHOWER BATH

Figure 21 CODProfile . (Bennett, 1975)

62



wastewater from individual homes, the treatment problem thus becomes

one of designing an economical treatment facility of high reliability,

low maintenance and easy operation .

The traditional forms for such . systems are septic tank-soil adsorp-

tion systems, mounds, sand filters, and evapotranspiration systems .

However, these systems have not always performed as well as anticipated ;

the selection, design, installation and maintenance of these systems

are significant problems .

Pollutants removed in septic-tanks accumulate in the form of scum

and sludge . Since these accumulations occupy increasingly greater

portions of the total volume, they eventually reduce the tank's

effectiveness by causing an efflux of soil-clogging solids to the soil

absorption system . An additional drawback with septic-tanks is the

pumpout 'septage' . This extremely offensive sludge is estimated to be

four billion gallons annually and the fact that it must be treated

and

	

disposed of in an acceptable manner further enhance its undesir-

ability . Improper operations of septic tanks have been implicated in

the pollution of many recreational lakes and waterways . As for the

other systems, substantial space is usually required in addition to

the septic tank and pump . Application is also limited for the evapo-

transpiration system , since' it is climatic dependent . Table 11 presents

a comparative cost analysis of the various systems for a single house-

hold in Glide, Oregon in a subdivision of 48 hourse (Browne, 1976) .

At the present time, there are two basic alternatives available

to subsurface disposal and conventional sewage treatment plant disposal .

They are the gravity sewer and the pressure sewer . Pressure sewers

63



Table 11 . ComparativeCostforSingle,
Household in Glide, Oregon

64

PROCESS INITIAL INVESTMENT COST

Septic Tank $1550

Mound (average installation) $3000-$5500

Sand Filter $3000-$4000

Evapotranspiration $3000-$7500



for small flows usually offer substantial savings over gravity sewers

however, pressure sewers may still be very expensive .

For example, a recent study by General Development Utilities,

reported by Cooper, indicates that substantial reductions in capital

cost can be obtained by using pressure sewers in lieu of conventional

gravity sewers . They evaluated housing developments of 79, 101, and

37 units in Florida, and found that the pressure sewers reduced capital

costs by 56% . Operating costs increased by $1640/year due to pumping

costs .

To demonstrate how a small community can benefit economically by

treating their wastewater with the anaerobic filter, a cost comparison

and a basic conceptual design of such a system are presented here . The

process design parameters are based on the needs of a small town with

500 residents, having a wastewater generation rate of 100,000 gpd .

Treatment objectives are based on EPA secondary treatment standards

which require 30-day average BODS and TSS concentrations of less than

30 mg/l . In addition, a minimum removal of 85% is required for both

constituents based on a conservative 30-day average .

6 .2 Design Basis

Data from the pilot studies and other recent anaerobic filter

studies are used as a basis for developing the anaerobic filter process

system. The initial evaluation includes anestimation of the influent

quality from domestic sewage as defined in Table 12 .

The basic design developed includes pretreatment, the anaerobic

filtration process and effluent polishing facilities . The latter vary

65



Table 12 Estimation of Influent Domestic Sewage Quality

(All values except settleable solids are expressed in mg/L .)

66

Constituent Concentration

Solids, total : 720

Dissolved total 500

Fixed 300

Volatile 200

Suspended, total 220

Fixed 55

Volatile 165

Settleable solids, mL/L 10

Biochemical oxygen demand, (BOD5 , 20 C) 220

Total organic carbon (TOC) 160

Chemical oxygen demand (COD) 500

Nitrogen (total as N) : 40

Organic 15

Free ammonia 25

Nitrates 0

Nitrates 0

Phosphorus (total as P) : 8

Organic 3

Inorganic 5

Chlorides 50

Alkalinity (as CaCO3 ) 100

Grease 100



depending on whether the effluent is used for direct discharge or

recycle . A summary of the process parameters is presented in Table 13 .

A flow diagram of the actual design is illustrated in Figure 22 .

Pretreatment :

Pretreatment facilities included in the design are bar screening,

grit removal and a holding tank for equalization of influent and damp-

ening of peak flow variations . Requirements for the bar screening and

grit removal are typical of a conventional treatment plant . It is

assumed that they are required to ensure the filter will not be pre-

maturely clogged due to the presence of large incoming solids . A key

factor to consider in this process is the cost of additional facili-

ties, the power requirements and the technical expertise to operate

the system . The system should be reliable and allow easy detection

of malfunction .

Anaerobic Filter System :

The system design is based on a hydraulic retention time of

one day and an

	

organic loading rate of 15 .5 lb/ 1000 cu ft/day . As

wastewater rises continuously in an up-flow mode, treatment is

accomplished by three basic mechanisms : gravitational settling, bio-

precipitation and biological decomposition of carbonaeceous wastes .

Gases produced by the anaerobic processes are expected to be 65-80%

methane, 30-10% carbon dioxide and other mixtures . These gases are to

be collected and can be used for heating purposes . A probable appli-

cation of waste gas or heat is to raise the influent temperature to

20-25C in the winter time in order to increase treatment efficiency .

that of the ambient summer temperature .

67



Table 13 Process Design Parameters of Anaerobic Filter System

68

Parameter Value

Pretreatment Facilities

Bar Screen (optional)

Volume of Screenings, cu ft/mil gal 3 .5

Method of Cleanings, small plant

Grit Chamber (Optional)

Minimum Size of Particles to be Removed, mm

Manual

0 .2

Volume of Grit, cu ft/mil gal 4 .0

Equalization Tank

Volume, Percent of Average Daily Flow 25.0

Anaerobic Filter System

Packing Media

Average Hydraulic Loading Rate, gpm

Solids Yield Coefficient, gm TSS/ gm BOD Removed

Koro-Z

0 .06

Effluent TSS, mg/l 30.0

Effluent Polishing Facilities

Aerobic Column, Up-flow, Volume, Fraction of Filter Volume 1

Chlorination (Optional)

Cl 2 Dosage, lb/mil gal 50 .0

Mixing Time, sec 15-30

Minimum Contact Time, min 30

Sludge Handling (Optional)

Sludge Surge Tank

Volume, Fraction of Filter Bed Volume 0 .7

Sludge Drying Beds

Solids Loading lb/sq ft - yr 25

Substrate

	

Domestic Sewage

Feed Condition

	

Continuously

Hydraulic Retention

	

1 Day

Temperature

	

Ambient

Reactor Volume (Anaerobic Filter, cu ft) 14000



Anaerobic Filter

Pretreatment Facilities

Bar Screens Grit

	

Equalization
Screens

	

Chamber		Basin

	

Pumps
Optional

	

0

	

Optional

Influent--

	

---~~-
I

	

•

	

I

	

To Anaerobic

I
_ _ Screenings to Disposal _ _ __ j

	

-- 'Filter

Effluent Polishing Facilities

Aerobic

	

Optional
Column

	

I

	

Chlorine
From

	

I

	

Contact Basin
Pretreatment

	

I
Facilities

I
I
L+ Optional

Figure 22 Flow Diagram

To Discharge



Effluent Polishing Facilities :

A second filter of similar dimensions is used to operate aerobical-

ly in an downflow mode as in the pilot study . It serves to oxidize

the sulfides and ammonia . The pilot plant results indicated that no

additional filtration system is needed to further polish the effluent .

It is also assumed that no aeration system is needed .

Backwash water is to be recycled back to the filter when necessary .

Chlorine can then be used at various locations to disinfect the

effluent, depending on the type of recycling use .

Sludge Handling Facilities :

Sludge is wasted from the system intermittently as observed

from the pilot study . From the calculations presented in the section

below, it is estimated that approximately 3 .8 kg/l of solids is

generated each day . Since the quantity of solids is small compared to

aerobic systems, and since the sludge has undergone anaerobic diges-

tion, relatively inexpensive sand drying beds can be used under these

conditions . The dried sludge can also be reapplied back to neighboring

soil as nutrient supplements . Another probable solution is to withdraw

once every 3 months and transport the sludge to a nearby treatment

center or landfill .

6 .3 Calculations :

Design Volume : 100,000 gpd (378500 i/day)

Assumed Retention Time : 1 day

Kd , decay Rate Constant : 0 .03 day-1

Y, yield : 0 .05

e c , specific growth rate : 50 days (Taken from Figure 4 at 10%
treatment efficiency)

70



A, flow rate-

s o , influent substrate concentration

S 1 , effluent substrate concentration

Flow Rate :

100,000 gpd x 24d X 601min = 69.4gal/min (262 .9 R/min)

Radius of Anaerobic Filter :

(Assumed 12 ft in height)

Volume = ,rr h = 100,000 gpd = 100,000 gal X 0 .1337 9a1'
ft

= 13370 cu ft

Radius -

	

volume
n X h

_

	

13370 cu ft
7X12ft

= 18 .9 ft

Organic Loading Rate :

(assumed an average of 250 mg/t of BOD)

Organic Loading Rate

Methane Production Rate :

conc . (mg/z) X flow rate (R/min)X (min/day)
1000000 (mg/kg)

250 mg/R X 262 .9 Q/min X 1440 min/day
1000000 mg/kg

= 94 kg/d

	

(207 lb/day

or

	

0 .248 kg/cu m/day (15 .48 lb/1000 cu ft/day)

Same as the theoretical methane gas production used in Figure 18 .

71



Concentration of Microorganisms :

QY (So - S 1 )
Equation used :

	

XV = (1 + Kd e c )

262 .8 _i X 1440	 dayX 0 .05(250-30)mg/t

= 4 .4 mg/2.

Sludge Production Rate (per day) :

Equation used : XW = Q(Se-S 1 )Y - KdXV

XW = 262 .8 min
X 1440 day (250-30) ° (0 .05)-(0 .03)(4 .4-X 3785008)

= (4163860-378500)mg

= 3785360 mg = 3 .78 kg = 8 .3 lb

_Sludge Volume :

(assumed 1 litre of sludge at 5% solids)

_ 3785360mg
50000 mg/.

= 75 .7 ‚/day

(1 + 0 .03(50))day X 378500

72



6 .4 Comparative Cost Analysis

It is difficult to compare the cost of alternative treatment

systems without detailed site-specific estimates ; however, it is con-

venient to compare process requirements, as shown in Table 14 . From

this table it is observed that the systems are comparable for collec-

tion and headworks . The difference in costs will result from the

difference in aeration requirements, volume of reactors, and need for

plastic packing material . Also the maintenance requirements will be

quite different for the two systems, with the activated sludge plant

requiring much more maintenance, due to the use of more rotating

equipment (i .e ., blowers and sludge pumps) .

The disadvantages of the anaerobic filter system will be the

greater tankage requirements . The anaerobic filter will require

approximately 24 hour hydraulic retention time while most activated

sludge package plants require 12 or less hour hydraulic retention time .

The anaerobic filter system will also require plastic packing or other

type of packing . These costs would be offset by the costs of aeration

system, secondary clarifier, and sludge digester, which would be

needed in the activated sludge system . In fact, by comparison, the